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Rk e
TEST REPORT
He =

i i 5 - 20230306J06467XG1
Report ID
FEM A TR BB F A2 bR DYNESS
Sample Name Lithium Battery Module Trade Mark
B DL5.0 FEaIRES TehF
Model/Type 51.2V 100Ah 5.12kWh Sample status Good
TAERAL RZEH IR R (B A IR A 7]
Applicant Daqgin New Energy Tech(Taizhou) Co., Ltd.
Huhk - TN T LB X =K TERHE 1995
Applicant Address | 199 Keji Road ,Sanshui Street ,Jiangyan District ,Taizhou City
I3 7 - RZHREIR R (B A R A 7
Manufacturer Dagin New Energy Tech(Taizhou) Co., Ltd.
Bk M T EHEIX = KR 1995
Addrlfess u 199 Keji Road ,Sanshui Street ,Jiangyan District ,Taizhou City
I A FIABEZR A I ARA PR A 7]
Test Lab CQC Intime Testing Technology Co., Ltd
Skt SR TR LR R IX Rrb kIl 1368 5 A A FH & ik

Lab Address

East Taihu Technology and Finance City, N0.1368 Wuzhong Dadao Rd., Wuzhong Economic
Development Zone, Suzhou, Jiangsu.

RIS AR E : LTl iz @ AR AEF M) 2Lk EE38.37T

Standard Recommendations on the Transport of Dangerous Goods, Manual of Tests and Criteria,
Specification ST/SG/AC.10/11/Rev.7/Section 38.3

RISTHH - AR TR RBh; by AN PRk DR sRbSeR

Test Ite\m ’ Altitude Simulation, Thermal Test, Vibration, Shock, External Short Circuit, Crush, Overcharge,

Force Discharge

BREHB: 2023-03-16

Receiving Date

SERET A 2023-03-17
Completing Date

RImLEw - FIRERE i 76 FaR bR 2K
Conclusion The Submitted Sample(s) Meet the Requirement of the Standard.
(oR/IEZNEF IR 23.4°C~23.9°C

Test Condition

Ambient temperature

TiH »
Engineer

FFIE 2(@)

H %
Auditor

S ST Y

R
Approver

Data oi‘ issue
2023-03-29
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R i R
Description of the sample
Wk i 5 PERS S SRR
Test Item Sample No. Sample State
~ FADFABCENEA, e HIRS
B1~ B2 : X
At first cycle, in fully charged states
T1~T5
- F25NABCEEI G, AT BRE
B3~ B4 L
After 25 cycles ending in fully charged states
- AN FEHOEEIA, 50% BT E A BRAS
C1~-C5 . . .
At first cycle at 50% of the design rated capacity
T6
C6-C10 P25NFEMIEIRIG, 50%UEH A ARk
After 25 cycles ending at 50% of the design rated capacity
~ FADABCENEA, TEaR RS
B5~ B6 : .
At first cycle, in fully charged states
T7
~ 25N R E, e RS
B7~ B8 o
After 25 cycles ending in fully charged states
-~ FADABCENE, IR
C6~C15 . , .
At first cycle, in fully discharged states
T8
C16-C25 F25AFEMIEIRG , SEABOLIRES
After 25 cycles ending in fully discharged states
#TE
Remarks

1, ARG PR~ @A S /2 “DL5.0” , 5% '520211006J26383XG1H HIFES (77 i 2
“B51100” ) HHEL, RS s A B AISNUERZEANE, b gty B, mAER:. BRSO
Ao R . Rl CeT ki@ st W AprdE T 38.3.2.2% K, At a axtae,
T HEAT I AAR s AR S5 RANEE 51 H B 45 7920211006J26383XG LIk 4 -
The product model of the sample in this report is " DL5.0". Compared with the sample in the report No.
20211006J26383XG1 ( the product model is " B51100"). Only the product model, port position and
label are different , and other structures, cells, electrical connections and electrical parameters are the
same. See the photograph in detail.According to clause 38.3.2.2 of the Recommendations on the
Transport of Dangerous Goods, Manual of Tests and Criteria, its safety performance will not be affected
and no testing is required. The test result and data of this report is cited from 20211006J26383XG1.

2, AR ONRBL A
This sample is large battery

ITC-4-B-B029-A1 2021-08-17
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FEMEARFR
Sample Fundamental Parameters
15 H B 15 B
Iltem Parameters Iltem Parameters
s A (AN) 100 FRFRHLIE (V) 510
Rated capacity(Ah) Nominal voltage(V) '
WK U — /N (Wh) 5120 Fe BRI LR (V) 576
Watt-hour rating(Wh) Limited charge voltage(V) '
. Bl 32 4 525
Charge current(a) 50 Maximum continous charging 90
9 current (A)
F UL (mA) 5000 JHLFEL LR (A) 5
End charge current(mA) Discharge current(A)
2R R (V) ig P S (D) 16
End of discharging voltage (V) ' Cell numbers(pcs)
BB LT (A) 100 P TR s
Maximum discharge current(A) Model of cell
H R 25 B (Ah) 100 HL S HES 1 7 20 1P16S
Capacity of cell(Ah) Permutation of cell
olAFEE ©218mm ol <18mm
N . Cylindrical®=18mm Cylindrical®<<18mm
A AR g Y
Shape of cell W oREdi o4l b
Prismatic Pouch Cell Button Cell
ITC-4-B-B029-A1 2021-08-17
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B R A

Photos of Sample

FE 5 B F (Sample photograph) -1
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m‘ % O YO WL 0 LR

FE 5L & A (Sample photograph) -2

ITC-4-B-B029-A1 2021-08-17

LAY > Y%



Report ID: 20230306J06467XG1 Page 5 of 24

B R A

Photos of Sample

FE 5 B F (Sample photograph) -3

e ®i o Barnafinnidy

FESL & A (Sample photograph) -4
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B R A

Photos of Sample

FE 5 B F (Sample photograph) -5

FE 5L B A (Sample photograph) -6
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B R A

Photos of Sample

FE 5B F (Sample photograph) -7

Gx1Dyness

LFP Lithium lon Battery
DL5 .0
100Ah/51.2V
5.12kWh
56~57.6V

Module:

Type:
Capacity/Voltage:

Total Storing Energy:
Charge Voltage:
Series Number: I5
Manufacture Date:

S Cce D E A A

www.dyness-tech.com
DAQIN NEW ENERGY TECH (TAIZHOU) CO..LTD.

FE 5 & A (Sample photograph) -8

1 ‘\‘
4 ‘A‘&_)J\ e “—\b 183
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R A

Photos of Sample

YN Z S+ (appearance difference)

5 R Dyness

7 851100 Lithium Battery Module

o7 F

e

L -

‘mmmmmmmm;m

5% (Original report)

A4 (This report)
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FATEZRAT AR TR 2 ]
CQC Intime Testing Technology Co.,Ltd
oA 75
Test Report

Far 2 R
Test results
%K 38.3.4.15 AR
Clause 38.3.4.1 Altitude simulation
R H AT ERL Y 2EL N R 0 %5 T B T 12,6 T AN 3R 82 36 FE (20 + 5°C) FAEE 26/
W0 R i

Test Procedure

Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at
ambient temperature(20+5°C).

BORER
Test
requirement

AR AMTI AR AR ASZE KR 52 F it 7 B R AS /N T30 3 AT HeL s 7
90%, Jii #4125 FR{E0.1%)

No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure.
Mass loss limit 0.1%.

KSR | AR AR AR AR, A K BRI R
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 1.
g
Pass/Fail P
Conclusion

ITC-4-B-B029-A1 2021-08-17
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FATEZRAT AR TR 2 ]
CQC Intime Testing Technology Co.,Ltd
oA 75
Test Report

(oRIESES
Test results
K 38.3.4. 2R F ALK
Clause 38.3.4.2 Thermal test
TR I6 FEL AT H YA B S PR IR 25 T 72 £ 2°CI S P A A /D 6/, 126 FEAE R
TS T-40 + 2°CI 56 AT T AEIE D6/ o P AR i i il 52 -2 T (1) g KSR (18] (8] B 930
oyt SRR EE YT, ILSERI0IK, HE R BT e F vt Al R v 2 AE A BRI (20 +
5°C) T A7 24/ .
WA TR | TR B et R et 2H, 5% R T W i e P ) 2520 R 127N
Prozizture Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 + 2°C,
followed by storage for at least six hours at a test temperature equal to -40+ 2°C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10
total cycles are complete, after which all test cells and batteries are to be stored for 24 hours at
ambient temperature (20 5°C).
For large cells and batteries the duration of exposure to the test temperature extremes should be at
least 12 hours.
| NI AN AR AR AN K (NIASE R ) LR AN/ TG LR (K
TRZEER | 90%, J5i & 45126 FRAE0.1%)
Test

requirement

No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass
loss limit 0.1%.

Brmas R | AR, AT AR AR ANE K BRI 2
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 2.
g5
Pass/Fail P
Conclusion

ITC-4-B-B029-A1

2021-08-17
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FATEZRAT AR TR 2 ]
CQC Intime Testing Technology Co.,Ltd
oA 75
Test Report

=5
%K
Clause

38.3.4.3 #EEhAK:

38.3.4.3 Vibration

bR rwa
Test
Procedure

R AN VB2 K T TR &, (SR R AN Be it B IR AR T8 DABUA REHER A% 18 R 5) .
PRBNNLE IESL T, X EURFR M THZEI200Hz, FRIF7HZ, 258155 8.

X HRI /NS A . AT HzF4s, fREFLgn MIs R IdE, B EIARIAF|18 Hz, )5
KRMETRFFAE0.8 AR (EMRAE 1.6 Z£K), FFHG ISR B 3 B K INE B IAFI8 gn (FIR LN
50 Hz). K KInid EE CRFF7ES gn B4 19 i1 #1200 Hz.

YRR IR IWTHZITER, REFL gn BRI E, B RPFRIAF|18Hz, AR5 I IRIE
TRFFFEO.8 =K (EMmFE 1.6 Z2K), FFHY IR B 2 A IE A H|2 gn (L1925
Hz). F e Khnid R FFAE2 gn B 255415 i1 $]200Hz.

X ARB R RR U0 = AN HAH T B R 2R T AR — T IR AR R AT 120K, B IO 3/
o Herpr—ANIRB) J7 17 06 251 i 1] L

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the
cells in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal
waveform with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15
minutes.

For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18Hz is
reached. The amplitude is then maintained at 0.8 mm(1.6 mm total excursion ) and the frequency
Increased until a peak acceleration of 8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn
is then maintained until the frequency is Increased to 200 Hz

For large batteries: from 7HZ to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm(1.6 mm total excursion) and the frecuency increaseditil a peak
acceleration of 2 gn ocroxmmately 25 Hz). A peak acceleration of 2 gn is then maintained until the
frequency is increased to 200Hz

This cycle shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular

mounting positions of the cell. One of the directions of vibration must be perpendicular to the teminal
face.

Test
requirement

A AT AR AR AZE KBS F b R T B R AN /N 03X R
90%, Jii &1 5kFR1E0.1%)

No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass
loss limit 0.1%.

KA | AR AW AR AR AE K, BAAREERETE WLR3
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 3.
g5
Pass/Fail P
Conclusion

ITC-4-B-B029-A1

2021-08-17
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FHNTEZRA N AR R 2 7]
CQC Intime Testing Technology Co.,Ltd
o 4
Test Report

EE|
%K
Clause

38.3.4.4 %
38.3.4.4 Shock

bR rwa
Test
Procedure

A6 FE b AT Rt 2H P M [ S B T AR R L B, SRS I I A R T 2
T o
A BN 52 e K INIE FE 150 gn AHBK R SEIN (8] 6 Z2 R0 A~ 1R sZip iy o KB it i
252 E KN ES0 gn AR R 5 2 18] 11 ZAD i 1R 5% o

| 100850

IV L LIy 150gn (E

mass

HHIECMED B IESR I B T, Bk
[ 30000

WIEFSE 6 SERD, SO LA T RIS 50gn (SRS
e

55 L AL A = T A L M 2207 B 157 1158 = Vb, BRI
A= g, BT 18 Yo,

)
HYECIMED K

mass

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will

support all mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6

milliseconds. Altematively, large cells may be subjected to a half-sine shock acceleration of 50 gn and

pulse duration of 11 milliseconds.

Small batteries shall be subjected to a half-sine shock of peak acceleration of 150 gn (or
—_—

| 100850
( )
Acceleration(gn )= , which is smaller) and pulse duration of 6 milliseconds. Large
batteries shall be subjected to a half-sine of peak acceleration of 50 gn (or Acceleration(gn )=
e

[ 30000

| mass i . . -
N , Which is smaller) and pulse duration of 11 milliseconds.
Each battery shall be subjected to three shocks in the positive direction followed by three shocks in the
negative direction of three mutually perpendicular mounting positions of the battery for a total of 18
shocks.

mass

BORER
Test
requirement

A AN AR AR AZE KBNS H b R T B R AR /N 03X R
90%, Jii &1 5kFR1E0.1%)

No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass
loss limit 0.1%.

RAER | AR AW ARE . AR AE K, BAREEETE R4
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 4.
thik
Pass/Fail P
Conclusion

ITC-4-B-B029-A1
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FHNTEZRA N AR R 2 7]
CQC Intime Testing Technology Co.,Ltd
o 4
Test Report

(SRIERES
Test results
K 38.3.4.5 SN
Clause 38.3.4.5 External short circuit

L AT RV ZH ) A e T AR B AED7+4°CR , FEUGIR BE T VB AT AN AT Y, A LR )
SPHAERNT0.1Q,  FRERLES e i A 5T B 0l 7% 2|5 7+4°C5 22 /0 FRAR SRR %L hy X T
KA, Ahreili B i 106 o o S 1 B e T I ) — 0 22— R ORI T8

- fE o R PRV ZH 0 200 P U 5% B 2 TR R

ilEnw The cell or battery to be tested shall be temperature stabilized so that its external case temperature

Proziséture reaches 57+4°Cand then the cell or battery shall be subjected to a short circuit condition with a total
external resistance of less than 0.1 ohm at 57 +4°C. This short circuit condition is continued for at least
one hour after the cell or battery external case temperature has returned to 57+4°C. In the case of the
large batteries, has decreased by half of the temperature increase observed during the test and
remains below that value. The cell and battery must be observed for a further six hours for the test to
be concluded.

fifiﬁf* SRR 170°C, TR, TR, B K.

es
requirement | External temperature does not exceed 170°C. No disassembly, no rupture and no fire.
Kol B HhFei AL 170°C, Al AL AE K, BAREEETE KRS
WAONEH

Testresults | External temperature does not exceed 170°C. No disassembly, no rupture and no fire. Test data is

shown in Annex 5.
ghik
Pass/Fail P
Conclusion

ITC-4-B-B029-A1

2021-08-17
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FHNTEZRA N AR R 2 7]
CQC Intime Testing Technology Co.,Ltd
o 4
Test Report

EE|
%K
Clause

38.3.4.6 E/HE

38.3.4.6 Impact/Crush

bR rwa
Test
Procedure

offidy GEMTEHAAANT18.02Z KK BT HD
Impact(applicable to cylindrical cells not less than 18.0 mm in diameter)
Y FE S I B TP L, B — EARN15.8mm=0. Imm AN A0 B B RCAE R Pty — 3R
9.1Kg+0.1KgHJEHEM61 + 2.5 cmm [ % FalAE b BT it sz i iy,  HACHI R 47
TR HLEE BT SR R A F b D R AR 15.8mmigiE . B ik L — kg,
CER AN e B ne v
The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm = 0.1mm
diameter stainless steel bar is to be placed across the centre of the sample. A 9.1 kg + 0.1 kg mass
is to be dropped from a height of 61 £ 2.5 cm on to the sample.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8 mm = 0.1mm diameter curved surface lying

across the centre of the test sample. Each sample is to be subjected to only a single impact. The
battery must be observed for a further six hours for the test to be concluded.

B R CEH TR, R, il /41 Bib M B AR/ T-18.0 2 K (1) AT TE Hilth)

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than
18.0 mm in diammeter

W R IR BAE PP 35, BY R /B R, s R 298 1.5em/s. 3% I RF 4L ik
17, HEMBCLF =M —: (@M )5k 3 13kN+0.78KN; (b) H it 1 FE & T B 22
/1>100mV;(c) B ith A2 T 1A 3| J5 46 J5 FE 1500%Ek DL b o ARAT T A8 2 Fi il 2 M A 0 P — T it
JE o A AT F L S AT SE R TRt o R TR FEIB S AN 5 Ak 2 L) 7 Rl R . AN
FE L R — g e, Al 2B S eh 45 i o

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with
a speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the
first of the three options below is reached. (a) The applied force reaches 13 kN + 0.78 kN; (b) The
voltage of the cell drops by at least 100 mV; or (c) The cell is deformed by 50% or more of its original
thickness. A prismatic or pouch cell shall be crushed by applying the force to the widest side. A
button/coin cell shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the
crush force shall be applied perpendicular to the longitudinal axis. Each test cell or component cell is to

be subjected to one crush only. The battery must be observed for a further six hours for the test to be
concluded.

BORER
Test
requirement

Shocil EAEIL170°C, Ak AR, A% K.

External temperature does not exceed 170°C.. No disassembly, no rupture and no fire.

(RIERE S

Test results

ShFeim FEANEIE170°C, AMilfh. AR AE K, BAREEETE I K6
External temperature does not exceed 170°C. No disassembly, no rupture and no fire. Test data is
shown in Annex 6.

g
Pass/Fail
Conclusion

P

ITC-4-B-B029-A1

2021-08-17

a\



Report ID: 20230306J06467XG1

Page 15 of 24

FHNTEZRA N AR R 2 7]
CQC Intime Testing Technology Co.,Ltd
o 4
Test Report

(SRIERES
Test results
K 38.3.4.7 TEFH
Clause 38.3.4.7 Overcharge
78 FEL FEL I A0 202 ) X P R 1 i R 2 70 FE TR T P £ o X6 ) B /D L PR N A
(a) il pe 47 (1) 78 L H e AN I 18 VIR, 56 1) g /) B S R D 2485 T L ) e K 7
RO EON22 VB EUNE s (b)) G i A 1 78 f I 18 VIS, 156 A 3/
LR N e RS LR L. 245 o 1006 N AE PRSI S T AT o REAT IR R N ] B 0 24 /)N
WRRPER | . 725 78 PG5 UG SRR FL I 7 K
Test The charge current shall be the twice the manufactures recommended maximum continuous charge
Procedure current. The minimum voltage of the test shall be follows:(a)When the manufactures recommended
charge voltage is not more than 18V, the minimum voltage of the test shall be the lesser of two times
the maximum charge voltage of the battery or 22V.(b)When the manufactures recommended charge
voltage is more than 18V, the minimum voltage of the test shall be 1.2 times the maximum charge
voltage.Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
The test sample shall be observed for a further 7 days.
SpTS
BRER | s, Rk
; No disassembly, no fire.
requirement
REs R | AR, A KGR VR LI T
Test results No disassembly, no fire. Test data is shown in Annex 7.
g5
Pass/Fail P
Conclusion

ITC-4-B-B029-A1

2021-08-17
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FATEZRAT AR TR 2 ]
CQC Intime Testing Technology Co.,Ltd
oA 75
Test Report

(RIS
Test results
K 38.3.4.8 BRI
Clause 38.3.4.8 Forced discharge
HVBEIR SIS T 512V B IR SR s, DL A it 36 o 40 1) B KRR S0 FIR R
W46 HL IR R ) B
W — AN IRVINFI Ty 25385 P P BEL A7 880 5 A Fh it DA S VAR PR ER B DA SRAS R 11 T8 Pl PR
‘ A LT R A TS P I T N 4 LB 5 B ok DA AR 5 a0 FELARL o 7 R ) T8 P 45 RS R 548
MWECPIR | K7 K.
Test Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
Procedure power supply at an initial current equal to the maximum discharge current specified by the
manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test current (in ampere). The test sample shall be
observed for a further 7 days.
BRER | ik, A
. No disassembly, no fire.
requirement
KR | AR ANE K BARSEE VE LR 8
Test results No disassembly, no fire. Test data is shown in Annex 8.
g5
Pass/Fail P
Conclusion

ITC-4-B-B029-A1

2021-08-17
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CQC Intime Testing Technology Co.,Ltd
o 4
Test Report

PR W RIS

Annex 1. Altitude Simulation

e R AKAY AKAY = A5 OCV2/ RER P
Sample Before test Before test After test After test OCV, Mass Loss = "
No. OCV: (V) M (kg) OCV2(V) | M, (kg) (%) (%) emarks
Bl 53.41 43.51 53.40 43.50 99.98% 0.023% -
B2 53.36 43.50 53.35 43.49 99.98% 0.023% -
B3 53.37 43.56 53.37 43.56 100.00% 0.000% -
B4 53.35 43.50 53.34 43.50 99.98% 0.000% -
DR
Blank
below
ITC-4-B-B029-A1 2021-08-17
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CQC Intime Testing Technology Co.,Ltd
o 4
Test Report

it 2 245 B R

Annex 2. Thermal test

e R AKAY AKAY AR5 R 5 OCV2/ RER P
Sample Before test Before test After test | After test OCV, Mass Loss = "
No. OCV: (V) M (kg) OCV>(V) | M, (kg) (%) (%) emarks
Bl 53.40 43.50 53.32 43.48 99.85% 0.046% -
B2 53.35 43.49 53.30 43.47 99.91% 0.046% -
B3 53.37 43.56 53.31 43.55 99.89% 0.023% -
B4 53.34 43.50 53.29 43.48 99.91% 0.046% -
DR
Blank
below
ITC-4-B-B029-A1 2021-08-17
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CQC Intime Testing Technology Co.,Ltd

PR3P R K

Annex 3. Vibration

o4
Test Report

Page 19 of 24

BRHS | AR RBH | WRE | RRE | ocyy | RESK | 4.
Sample Before test Before test After test After test OCV; (%) Mass Loss Remarks
No. OCV (V) M (kg) oCcVz(V) | Mz (kg) 1179 (%)
Bl 53.32 43.48 53.31 43.48 99.98% 0.000% -
B2 53.30 43.47 53.30 43.47 100.00% 0.000% -
B3 53.31 43.55 53.30 43.54 99.98% 0.023% -
B4 53.29 43.48 53.29 43.48 100.00% 0.000% -
DN
Blank
below
ITC-4-B-B029-A1 2021-08-17
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Annex 4.Shock

FdgiS | WK R A REE R®Js | OCVd | REHR v

Sample Before test Before test After test After test OCV, Mass Loss = "
No. OCV: (V) M (kg) OCV2(V) | M, (kg) (%) (%) emarks
Bl 53.31 43.48 53.30 43.47 99.98% 0.023% -
B2 53.30 43.47 53.30 43.47 100.00% 0.000% -
B3 53.30 43.54 53.30 43.53 100.00% 0.023% -
B4 53.29 43.48 53.28 43.48 99.98% 0.000% -
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Annex 5. External short circuit
g AT HE VIR E BRiRE %
jﬂ:;f’f;ﬁ Voltage before test Initial Temperature Max Temperature ReﬁaErks
' V) () ('C)
B1 53.30 57.0 57.0 -
B2 53.30 56.9 56.9 -
B3 53.30 57.0 57.0 -
B4 53.28 57.0 57.1 -
NS
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Annex 6. Impact/Crush
§ n:%f'fi_ Volzzzggfzf?‘rlftest Initiaﬂiﬁmﬁitu re Max%el?n{i)gture Reﬁ‘a&‘rks
V) (C) ()
C1 3.301 23.6 23.7 -
Cc2 3.302 23.7 23.7 -
C3 3.300 24.0 24.0 -
C4 3.300 24.0 24.0 -
C5 3.301 23.8 23.8 -
C6 3.301 23.4 23.4 -
Cc7 3.301 23.7 23.7 -
Cs8 3.300 23.9 23.9 -
C9 3.300 24.2 24.2 -
C10 3.301 24.0 24.0 -
AR H
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Annex 7.0vercharge
g AT HE VIMHIR B BRiRE %
jﬂ:;f’f;ﬁ Voltage before test Initial Temperature Max Temperature ReﬁaErks
' V) () (C)
B5 53.29 23.8 23.9 -
B6 53.35 24.0 24.0 -
B7 53.31 24.0 24.0 -
B8 53.30 23.7 23.8 -
NS
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Annex 8. Forced discharge
§ n:%f'fi_ Volzzzggfzf?‘rlftest Initiaﬂiﬁmﬁitu re Max%el?n{i)gture Reﬁ‘a&‘rks
V) (C) ()
C6 2.810 23.8 47.1 -
C7 2.814 23.9 46.7 -
C8 2.816 24.0 47.9 -
C9 2.834 23.8 48.1 -
C10 2.842 24.0 46.8 -
Cl1 2.816 23.9 49.2 -
C12 2.809 23.8 48.6 -
C13 2.798 23.6 48.4 -
Cc14 2.806 24.1 49.1 -
C15 2.816 23.9 47.5 -
Cl6 2.894 24.0 46.4 -
C17 2.863 23.9 44.3 -
C18 2.841 23.8 48.3 -
C19 2.830 24.1 48.1 -
C20 2.816 23.8 48.6 -
Cc21 2.798 24.0 48.2 -
c22 2.819 23.9 49.1 -
C23 2.806 23.8 48.2 -
C24 2.816 23.8 47.4 -
C25 2.833 23.7 46.8 -
A2 H
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Statement

1. K& AWADF5 @ bk T30 L4 AL, RAFS I H.

Don’t copies the report partly, if you don’t obtain the laboratory allow you to do that, unless you copy the whole
report.

2. K 3o 25 RAIT P AR A 52 7 2o
The test report is only valid to the sample which has been tested

3. BEXARMEERA F, WAEMKBREETHAmANM B @RE.
If you have any objection to the test result, please submit it to the laboratory in writing within 10 days after
receiving the report.

A, TARHE S G oL AL BN AR S =1 B A4, A AMA AR RS B AT R,

The sample must be collected within 30 days after receiving the test report. The overdue sample will be
disposed of as waste by the laboratory itself.

5. sbiREAME A R T HE, FAEA TR, HRFRIE,
This report only as a reference for client, can't be considered as a basis for litigation, arbitration and so on.
6. AIBERBIMEHTH “20230306J064677 #9484, KA YR REmTH
“20230306J064677 @93k E4E % .
This report instead of the report number which is "20230306J06467", and the
original report is superseded when the new report is published.

R BAR N S R AR AR A TR 8]
Test Lab.: CQC Intime Testing Technology Co.,Ltd.
Bk FMTREPLRFFARRE P KB 13685 A KA £k
Headquarter address: East Taihu Hi-Tech & Finance Town, No.1368, Wuzhong Road, Wuzhong Economic
Development Zone, Suzhou, China

R B SR AL . 215104 %, 1%: 0512-66303621
1£ HA: 0512-66303625 E-mail: cgc_jsz|b@126. com

TN F ORI T A F A E78036%

HAEDPERM M, WD F LT RKER19F5 P2 K JLE102£1020F
w5 : 0574-63895313

ED| HE AR Y TAEE XN+ —£71395 PR E A KB 13AE
W, 15: 0755-82889188-8118

TN BB TN T ERRE R K B IE2665 DA FR
W& /45 B 020-84147422
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